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JOINT STOCK COMPANY "ALCHEVSK IRON & STEEL WORKS"

94202 r.Anvesck, yn. lLimuara, 4
Ten. : (06442) 9-23-14
dakc: (06442) 9-43-47, 3-71-47

Tel: (06442) 9-23-14
Fax:(06442) 9-43-47, 3-71-47
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3ABOLCKOW CEPTUGUKAT KAUECTBA Ne
“MILL'S QUALITY CERTIFICATE Ne

Dara
Darte

16.04.04

Nuct 1 u3 nuctos 1
Sheet 1 of sheets 1

CeungetensCTBO 0 NPUEMOMHBIX UCTBLITaAHUAX

Inspection certificate EN 10204 3.1B

KoHTpakT Ne 2000-207/1ncr- 3asopckon 3aka3 Ne 3110
026/0109-0y-997 —_
Contract Ne Lot: 1 Manufacturer's production order Ne
3akasunk: Kopnopauus 'Muayctpuanshbin Cotos [JoHbacca ' (MCO)ans dupmel" OYPEPKO CA"
Customer; Corporation " Industrial Union of Donbass " for firm "DUFERCO SA"
Konu4yecTtBo NUCTOB: 69
BaroH Ne 65382327 Konu4ecTBo navex: 15
RW-car Ne - Konv4ecTso MecT: 15
HaumMeHoBaHue ToBapa: PRIME HOT ROLLED ALLOYED Cranpgapr:
STEEL PLATES
Description of goods: WITH BORRON CONTENT Standard:
& 0.0015-0.0030% ASTM AB/AEM
‘ flatness 50% ASTM A6
~ |Mapxa cranu ASTMA36 ASTM A36/A36M
Grade of steel
CocrosHue NOCTaBK: ropsvekaTaHHbIN
Delivery condition: hot-rolled
Ne Homepa Homepa Pa3mepbl, MM Konuyectso | Konudecteo | Teopetudeckuit
noauuy; TIaBoK napTun Dimensions, mm nucToB nadex BEC,TH
TonwmHa {LinpuHa Onuna wt/mecT Pack Theoretical
ltem Cast Ne Test Ne Thickness Width Length | Quantity/pcs weight,m.t.
5307 3285 12.7 1829 6096 27 8 30,024
1 5307 3287 9.53 1829 6096 42 7 35,028
| Total: 69 15 65,052

(521FD30C-80722EDE-1EB22CAF-020C 101087}
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Bbinnaska : MapTEeHOBCKMA cnocob npoussoacTsa. 3asoackon cepTv'lcpMKaT Kauectea Ne 26204
-Steelmaking process : open hearth furnaces. Mill's quality certificate Ne -
Homep Xumnyeckunin coctas, % Chemical composition, %
nNaBku C | Mn]| Si s | p cr | Ni | Cu Al N | v [Mo] Ti | As|[Nb| CE
Cast Ne X100 X 1000 X 100 > X 1000 X 100
5307 15 84 23 22 7 5 3 5 8 8 <8 (<20 & 7 |1<10
PE3YNbTATHI  WUCNbITAHUA TEST RESULTS
WcnbiTaHne Ha pacTsXeHue v yaapHbii narnb Tensile and impact test
Pasmepsbt 1=(j)  Oueprusa yaapa KU
obpasua Ot6op obpasua Tem- | Mpe- | Mpe- | OtHoc. | Cyxe- Impact energy
nepa- | pgen aen Hue |2=(/sm YpapHas askocte KCU | WUaru6
Ne D.m. of Specimen Typa yanu- % Impact strength
napTum specimen Teky- | npoy- | HeHue BonokHucras
uenbl- | yectn | HoeTw 3=(%) cocrasnaowan
Tonuu-| wupu-| Mecto,| Han- | Mono-| Tanun Fibrous appearance
Ha Ha pasre|xeHue Yield | Ten- | Elon- | Re- [4= Teepaocre
. . . Hardness
Hue Test | point, | sile gation | duc-
tion
test thick- |width,| Loca | Direc| Posi | tem- stre- Bend
Ne ness, | mm tion tion | tion | pera- ngth of
mm ture Reh Rm, | Lo=200 |area Z
%] Co |N/mm2|N/mm2 % % 3Ha4eHun Values
1 2 3 | 2n
3285-1 12.7 | 40 T +20 | 282 | 450 | 24.0
' 3285-2 127 | 40 T +20 | 286 | 460 | 24.5
3287-1 953 | 40 T +20 | 279 | 457 | 25.0
3287-2 | 9.53 | 40 T +20 | 272 | 449 | 27.0
Mapkuposka:  Mapka cTanu, pasmepoi(mm), Ne nnaskn MEXICO,10271,T08 3Hak 3a804a,cAeNaHO B YKpanHe
Marking: grade of steel, dimensions(mm), cast Ne ,MEXICO,10271.mark of the works,made in Ukraine
Kneiimoeka: Ne nnasku, N2 napTiy, map 6VIHaTa 10271 k kneimo
Hard stamp: cast Ne, testNe, grade of steel, magk 38
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